
 

CITY OF ANAMOSA 
CITY COUNCIL AGENDA – REGULAR SESSION 

MONDAY, OCTOBER 23, 2023 – 6:00 P.M. 
ANAMOSA LIBRARY & LEARNING CENTER 
600 EAST 1ST STREET, ANAMOSA, IA 52205 

 
Zoom Meeting Link (Viewing Only) 

https://us02web.zoom.us/j/8012629567 
Meeting ID: 801 262 9567 

Passcode: Anamosa 

Join by Telephone 
+1 312 626 6799 US 
Meeting ID: 8901 262 9567 
Passcode: 4952698 

 

To address the City Council, please wait for the Mayor to open the floor for public comment on an agenda item. 
Before speaking, approach the podium, provide your name and address, and limit comments to five (5) minutes per agenda item. 

Profane, obscene, or slanderous language will not be permitted. 
 

 
Page 1 of 2 
[...]
engineering and include a contingency allowance. The opinions of cost have been prepared to reflect 

anticipated costs during the 2023 construction season for projects let by competitive bidding unless 

noted otherwise. No attempt has been made to forecast any price increases or decreases. The opinions 

of probable cost are presented for planning purposes only and are not a guarantee of the final project 

cost.  

Future cost estimates should be adjusted to reflect cost changes from the time of this report. At the 

completion of design, a revised opinion of probable construction cost should be prepared for evaluation 

of the bids to be received. The City should plan to update projected costs on an annual basis to 

account for changes in the bidding climate as well as fast-paced cost increases for materials 

and labor currently being experienced within the construction industry. 

Facility Location 

The City of Anamosa, Iowa is in west central Jones County, in the east central part of the State. Figure 

1 depicts the location of the City within the County and the State.  

The 2020 census population for the City was 5,450 people. Present wastewater generation is attributed 

to residential, commercial, and industrial users. There is one significant wastewater contributor in town, 

Anamosa State Penitentiary. The Penitentiary is listed on the City’s NPDES permit as a significant 

industrial contributor based on flows and loadings. The WWTP treats wastewater from the City sanitary 

sewer collection system and discharges its effluent into the Wapsipinicon River, a Class A1 (primary 

contact recreation), B(WW1) (warmwater aquatic life use), Class HH (human health/fish consumption 

uses) receiving water. 

 

 

 

 

 

 

 

 



 

5 
 

 

 

 

 

 

Figure 1 Project Location 



 

6 
 

History and Description 

Major upgrades to the City of Anamosa, Iowa’s wastewater treatment facility occurred in 2008 and 2013. 

The facility consists of pre-treatment, an Aero-Mod tank including eight aeration basins, a Bio-P selector 

basin, four final clarifiers, and ultraviolet disinfection. Sludge handling consists of aerobic sludge 

digestion, belt filter press dewatering, sludge storage, and load out. 

Wastewater (influent) enters the wastewater treatment facility through 24” and 18” sanitary pipes connected 

to the influent lift station. Raw wastewater undergoes preliminary treatment via a mechanical bar screen 

and an aerated grit chamber. The wastewater then enters a fermentation tank before flowing to an Aero-

Mod activated sludge tank which performs secondary treatment for the wastewater. The Aero-Mod tankage 

includes two stages of aeration, final clarifiers, and aerobic digesters. The effluent from the aeration basins 

is directed to the final clarifiers or to the aerobic digesters as waste activated sludge (WAS). Effluent from 

the final clarifiers is directed to the ultraviolet disinfection unit and solids are returned to the head of the 

Aero-Mod tank as return activated sludge (RAS). Disinfected flow is then discharged to the Wapsipinicon 

River. WAS from the digesters is dewatered by the belt filter press and the dry cake is stored in the 

abandoned trickling filter tank before eventual land application.  

An aerial image of the existing WWTP is shown in Figure 2. 

[continued on next page]  



 

7 
 

 

Figure 2  Aerial Image of Anamosa WWTP (Google Earth) 



 

8 
 

Existing Wastewater Hydraulic Flows 

The existing WWTP permitted flows are shown in Table 1 based on the City’s current NPDES permit. 

Average Dry Weather (ADW) flow is the daily average flow for the driest 30 consecutive days. Average 

Wet Weather (AWW) flow is the daily average flow for the wettest 30 consecutive days. Maximum Wet 

Weather (MWW) flow is the total maximum flow received during any 24-hour period during wet weather 

conditions. Flows are shown in Million Gallons per Day (MGD). 

Table 1 Anamosa WWTP Permit Design Flows (Million Gallons per Day) 

Description Permit Value 

Average Dry Weather Flow (ADW) 0.68 MGD 

Average Wet Weather Flow (AWW) 1.25 MGD 

Maximum Wet Weather Flow (MWW) 2.25 MGD 

 

Recorded flows for the last few years were evaluated and compared against the NPDES permitted 

design flows. For the few years in the study period of this report, the facility is hydraulically under 

loaded for all permitted flows. Therefore, it is apparent that the facility is room for growth and the 

facility’s design flows will remain unchanged for this project. 

Existing Wastewater Organic Loadings 

The design organic loadings are shown in Table 2. The values shown below are in pounds per day (PPD). 

Table 2 Design Values for Organic Loads 

Description Design Value 

cBOD5 Influent 1519 PPD 

cBOD5 Effluent 
40 mg/L (417 PPD) 7 Day Average 
25 mg/L (261 PPD) 30 Day Average 

TSS Influent 1179 PPD 

TSS Effluent 
45 mg/L (469 PPD) 7 Day Average 
30 mg/L (313 PPD) 30 Day Average 

Total Kjeldahl Nitrogen (TKN) Influent 245 PPD 

 

The improvements included in this project will not change the City’s NPDES permitted flows and 

loadings as presented in Tables 1 and 2, respectively. 

The treatment facility does not have an existing design limit for total phosphorus. Existing wastewater total 

phosphorus loadings are summarized in Table 3. The monthly averages presented in the following table 



 

9 
 

was calculated by summing all sample results for a parameter during a 1-month period (28-31 days) and 

dividing by the number of sample results. 

 
Table 3 Existing Total Phosphorus Influent Loadings and Effluent % Removals 

Month/Year Influent 
Average 
(mg/L) 

Influent 
Average 

(PPD) 

Effluent 
Average 
(mg/L) 

Effluent 
Average 

(PPD) 

% Removal 
Avg Monthly 

(PPD) 

21-Mar 5.40 37.24 1.66 11.58 69% 

21-Apr 6.20 35.98 2.75 15.73 56% 

21-May 7.00 35.00 2.98 14.76 58% 

21-Jun 6.50 33.61 3.21 16.75 50% 

21-Jul 4.40 21.44 2.81 13.69 36% 

21-Aug 4.61 23.54 2.43 12.51 47% 

21-Sep 4.30 19.78 2.62 12.44 37% 

21-Oct 5.60 24.86 3.17 13.93 44% 

21-Nov 7.73 34.98 2.76 12.49 64% 

21-Dec 4.97 14.86 2.71 8.15 45% 

22-Jan 4.57 13.64 2.90 8.66 36% 

22-Feb 4.32 14.08 2.77 9.00 36% 

22-Mar 3.97 14.78 2.49 9.28 37% 

22-Apr 4.02 16.58 2.68 11.17 33% 

22-May 3.64 24.40 2.61 17.79 27% 

22-Jun 4.53 37.39 1.83 15.07 60% 

22-Jul 4.04 29.79 3.6 26.23 12% 

22-Aug 2.98 24.61 2.23 17.72 28% 

22-Sep 4.32 28.27 3.23 21.30 25% 

22-Oct 4.88 31.04 3.37 21.44 31% 

22-Nov 5.08 33.16 3.62 23.83 28% 

22-Dec 5.17 36.11 2.88 20.00 45% 

Average 4.92 26.60 2.79 15.16 41% 

 



 

10 
 

Existing Plant Nutrient Removal Performance Discussion 

Total Phosphorus 
The WWTP process includes a fermenter prior to the selector tank within the Aero-Mod system to 

improve biological phosphorus removal. As shown in Table 3, the average influent concentration of TP 

is 4.92 mg/L and the average effluent concentration for TP is 2.79 mg/L. Data shows that the facility 

would not be able to meet the 1.0 mg/L strategy limit for effluent Total Phosphorus as part of the nutrient 

reduction strategy. The plant achieves an average of 41% phosphorus reduction.  

Table 3A Phosphorus Speciation Testing 

Sample Total 
Phosphorus 

(mg/L) 

Ortho-
Phosphate 

(mg/L) 

Condensed 
Phosphate 

(mg/L) 

Organic 
Phosphorus 

(mg/L) 

Influent Composite 4.51 2.62 1.06 0.83 

Filtered Influent Composite 3.15 2.84 0.16 0.15 

Effluent Composite 2.53 2.15 0.19 0.19 

Filtered Effluent Composite 2.29 2.18 0.07 0.04 

 

The City conducted phosphorus speciation testing on February 22, 2023 as noted in Table 3A to 

determine quantity of ortho-phosphorus, condensed phosphate, and organic phosphorus. Currently, 

most of the particulate phosphorus is removed in the sludge. Approximately 58% of the TP is ortho-

phosphorus that could be biologically removed from the wastewater in secondary treatment. Operations 

staff are actively optimizing the plant to improve EBPR with their current infrastructure. 

Total Nitrogen 
The facility has been able to consistently meet its ammonia nitrogen limits as required by the NPDES 

permit and the strategy limit of 10 mg/L effluent TN in the nutrient reduction strategy. Although the IDNR 

has not required the Anamosa facility to comply with the nitrogen limits associated with their nutrient 

reduction strategy as of now, the existing facility would be able to meet the 10 mg/L nitrogen limits if 

needed.  

[continued on next page]  

 

  



 

11 
 

Section II Treatment Technologies 

Sludge Handling Treatment Technologies 

General 
Several sludge handling treatment technology alternatives were evaluated for the Anamosa WWTP that 

are likely to handle increased solid loads from chemical phosphorus treatment. In general, the Anamosa 

WWTP can either continue using a belt filter press for dewatering, or the facility can introduce a screw 

press for dewatering. 

All the options include proposed chemical phosphorus treatment, upgrades to the biosolids handling 

building, and modifications to tankage to hold and thicken solids. Alternatives considered include the 

following: 

Option 1 – Repair Existing Belt Filter Press 

Option 2 – Replace Existing Belt Filter Press in Kind 

Option 3 – Replace Existing Belt Filter Press with Screw Press 

 

  



 

12 
 

Option 1 – Repair Existing Belt Filter Press 
Option 1 would continue utilizing the existing belt filter press (BFP) for dewatering and performing 

necessary age-related repairs to increase the useful life of the press. 

Phosphorus Removal 
The existing plant does not have the ability to consistently treat phosphorus biologically. A chemical 

feed system would be proposed as the primary source of phosphorus removal for the system. Aluminum 

sulfate (alum) would be stored on site and would be pumped into the treatment process with new 

positive displacement pumps to enhance settling within the WWTP’s clarifiers and remove phosphorus 

via chemical precipitation.  

Sludge production at the WWTP is expected to increase with adding a chemical coagulant. According 

to Table 3 from March 2021 through December 2022, the plant is consistently achieving 41% removal 

on average of TP with an average influent concentration of 4.91 mg/L and an average effluent TP of 

about 2.79 mg/L. For design conservatism, chemical will need to be added to reduce the influent TP to 

achieve an effluent concentration of 1.0 mg/L assuming a baseline removal of 41%. Based historical 

total phosphorus loading and NPDES permitted design flows, removing this quantity of phosphorus 

using alum treatment is expected to produce additional solids. The existing digesters should have the 

capacity to handle these increased solid productions from the chemical addition. Alum is the preferred 

chemical for chemical phosphorus treatment at the Anamosa WWTP. Ferric Chloride is not 

recommended as this chemical has been known to cause fouling issues to plant UV systems typically 

resulting in higher UV doses to achieve similar log reductions. Solids handling upgrades associated 

with this increased sludge production are detailed in the next subsection. 

Solids Handling Units 
Sludge is currently removed from the treatment process units via the final clarifiers and sent to aerobic 

digesters for further sludge stabilization. Airlift pumps return the return activated sludge (RAS) to the 

selector tank on pre-set timers. The waste activated sludge (WAS) is pumped to the aerobic digesters. 

Submersible pumps in the aerobic digester operate on timers and send digested sludge directly to the 

belt filter press dewatering unit in the Sludge Handling Building.  

Based on the current volume of sludge production and the anticipated increase in sludge production 

due to the addition of chemical precipitation, the existing sludge handling equipment (digesters and belt 

filter press) are appropriately sized to continue meeting the City’s needs.  

The existing belt filter press is nearing the end of its useful life and has required extra maintenance and 

attention to operate. Option 1 would be to keep the press in place and perform repairs to achieve typical 

function. Benefits of this option include: 



 

13 
 

• Operator Familiarity 

o This option avoids a process overhaul which would require learning to operate new 

equipment and troubleshooting the process variables to optimize performance.  

• Reliability 

o The existing belt filter press has already been proven to successfully meet the 

dewatering requirements of the plant.  

o Achievement range of 12-22% solids in the effluent sludge. 

• Construction  

o The building is already configured to support the belt filter press process. 

City staff have conveyed that the operation of the belt filter press is time-consuming, and difficult to 

maintain. In addition, some of the drawbacks of continuing to operate a belt filter press (BFP) include:  

• Daily Wash Cycles 

o Minimum of 2 hours of operator surveillance daily. 

o Significant consumption of water and power. 

• Annual Belt Replacement 

o This is costly maintenance in terms of both parts and labor. 

• Uncertain Lifespan 

o A concern of repairing the press as opposed to replacing it is that the expected 

functional lifespan of the equipment is more uncertain than with new equipment.  

• Polymer Usage 

o BFPs are sensitive to changes in feed characteristics and require polymer addition 

to balance the feed. 

• Loading Rate Range 

o BFPs have a minimum loading rate of 40 gpm. The dewatering equipment currently 

receives a loading rate range of 5-90 gpm. 

Solids Holding Tank  
It is recommended that a sludge holding tank with an option for thickening is added to the sludge 

treatment. There are several abandoned tanks at the facility that could serve as a structure for solids 

holding. The most practical tank could be the northernmost sludge holding tank #1. The tank is located 

south of the Aero-Mod digester tanks and west of the dewatered sludge storage building. The tank has 

a diameter of 27 ft and a side wall depth of 24 ft and does not have any equipment currently installed. 

Mixing equipment would be provided in these tanks to keep solids mixed with provisions to decant 

supernatant and send the clear fluid back to the head of the plant. It is anticipated that the % solids 

could be between 1-6%. It is recommended that the structural integrity of the tank is evaluated further 



 

14 
 

to confirm its ability to serve as a thickening structure. A piping diagram of the proposed sludge holding 

tank addition is included in Appendix A.  

Thickening the sludge prior to dewatering increases the percent solids entering the dewatering system 

and decreases the amount of polymer for the belt filter press and the run time to produce cake solids at 

any given time. Operations staff have indicated that they would prefer a thickening system to also act 

as a tank buffer between the belt filter press and aerobic digestion to give them more operational 

flexibility on wasting out of their digesters. 

Sludge Handling Building Electrical & HVAC Upgrades 
The electrical and HVAC equipment in the sludge handling building is nearing its end of life and will need 

to be replaced to keep up with the sludge handling equipment improvements. Option 1 electrical upgrades 

would be replacing the existing electrical units in kind since they will be servicing the existing belt filter 

press. Operating a belt filter press causes high humidity in the room and proper ventilation from HVAC 

upgrades is essential to avoid corrosion of equipment due to the humidity. The electrical service costs 

indicated in Table 10 include power and control wiring to the proposed sludge holding tank. The adjacent 

garage area directly south of the Biosolids Handling Building should be expanded to house process 

equipment for the sludge holding tank. 

Biosolids Handling Safety Upgrades 
The existing headworks building, noted on the 2010 WWTP Flood Mitigation Project plant drawings, 

(aka ‘The Pit’) houses pumps that return filtrate from the dewatering process to the head of the plant. 

Current access to these pumps for maintenance is restricted by the existing pump platforms. The 

platforms are isolated with no walkway or steps leading to them. The platforms also do not include 

safety railings, although the platform is approximately 10’ above the concrete floor of the pit.  

Improving access to these pumps will increase the opportunity for maintenance and likely increase the 

lifespan of the equipment. The proposed modifications to the building will also improve safety for 

operators. A sketch of the proposed stairs, walkway, and railings for this building are included in 

Appendix B. It is recommended that a further structural analysis is performed before moving forward 

with the building modifications. 

Electrical modifications to move several pump disconnect switches and electrical junction boxes will 

also be required with the grating reconfiguration in “The Pit”. 

Costs 
Capital costs for Option 1 are presented in Table 4. The capital expenditure inflation rate of 8.4% per the 

Engineering News Record Building Cost Index was used to calculate escalated 2022 construction costs to 

reflect current market conditions in 2023. 



 

15 
 

Table 4 Option 1 Repair Existing Belt Filter Press – Capital Costs 

Description Quantity Unit   Unit Cost Cost 

General Conditions 1 L.S. @  $     134,000   $   134,000  

Mobilization 1 L.S. @  $       63,000   $     63,000  

Chemical Feed Equipment - Phosphorus 
Removal 

1 L.S. @  $     115,000   $   115,000  

Sludge Holding Tank – Equipment/Tank Repair 1 L.S. @  $     334,000   $   334,000  

Belt Filter Press Repairs 1 L.S. @  $     323,000   $   323,000  

Biosolids Handling Walkway/Railing Upgrades 1 L.S. @  $       43,000   $     43,000  

Yard and Process Piping, Valves, Fittings 1 L.S. @  $       96,000   $     96,000  

Electrical Service / Distribution Upgrades 1 L.S. @  $     173,000   $   173,000  

HVAC Upgrades 1 L.S. @   $       28,000   $     28,000  

Building Expansion 1 L.S. @   $     345,000   $   345,000  

Sitework and Miscellaneous 1 L.S. @  $       63,000   $     63,000  

Construction Subtotal          $1,717,000  

Contingencies     @ 10%  $   172,000  

Engineering          $   275,000  

Total Capital Cost          $2,164,000  

 

[continued on next page]  

  



 

16 
 

Option 2 – Replace Existing Belt Filter Press in Kind 
Option 2 would replace the existing belt filter press in kind. 

Phosphorus Removal 
Chemical phosphorus removal recommendations for Option 2 would be the same as detailed in the 

previous section for Option 1. 

Sludge Handling Units 
The existing belt filter press at the facility is nearing the end of its useful life and has required extra 

maintenance and attention to operate. Option 2 would be to replace the existing press in kind. Benefits of 

this option include: 

• Operator Familiarity 

o This option avoids a process overhaul which would require learning to operate new 

equipment and troubleshooting the process variables to optimize performance.  

• Reliability 

o The existing belt filter press has already been proven to successfully meet the 

dewatering requirements of the plant.  

o Achievement range of 12-22% solids in the effluent sludge. 

o All new equipment is less likely to fail than repaired existing equipment. 

• Construction  

o The building is already configured to support the belt filter press process. 

Drawbacks of this option include labor, water, power, and maintenance requirements as detailed in the 

previous section for Option 1.  

• Daily Wash Cycles 

o Minimum of 2 hours of operator surveillance daily. 

o Significant consumption of water and power. 

• Annual Belt Replacement 

o This is costly maintenance in terms of both parts and labor. 

• Polymer Usage 

o BFPs are sensitive to changes in feed characteristics and require polymer addition 